



Test Report 20210206

for:

Grafityp Selfadhesive Products nv
Mr Jan Nassen
Stationsstraat 43
3530 Houthalen
BELGIUM

1. Test specimen:

1 sample in accordance with order by e-mail dated 18/03/2021
(Sample labelling see appendix.)

2. Date of arrival:

22/03/2021

3. Test realization:

28/03/2021 - 29/03/2021

4. Testing method:

4.1. Determination of anti-slip property of floor coverings, workrooms and fields of activities with slip danger, walking method
- ramp test, according to DIN 51130:2014-02 (1).

5. Sampling / Sample preparation:

See appendix.

6. Results:

See appendix.

7. Testing uncertainties:

See appendix.

8. Epilogue:

All investigations were done in view of the latest scientific-technical trends and to the best of one's knowledge and belief. The testing results exclusively refer to the test specimens. In order to avoid misinterpretations the present report may only be printed, copied and transmitted in its completeness. To copy extractions needs a written permission by the FGK.

31/03/2021

i.V. Dr. Markus Pohlmann-Lortz
Laborleiter / Laboratory Supervisor



This test report consists of 1 page and an appendix of 1 page.